5332

300A A77 VY ¥7r

00000 O 0 O MENU BACK

Steering HRERSHSE:

e — 36

\m))

00O 0O NEXT

R MaRES SRR Bl = s |=E # A B w &
i
EpEm EES 4 |BEl RO | # W& AL %
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3001 000 |A77)4 Assy STEERING LA PSS 1
2 5332 3004 000 |34 COLUMN b2 1 ~NO.1850584
2 5332 3004 001 |34 COLUMN X 1 D |NO.1850585~
3 K710 0108 020 |Fi'JLb BOLT IEE 6 [M8x20(7T)
4 5319 3002 000 |5v47°=Y BOOTS Prygs 2
5 5319 3003 000 |*4144 BAND B S 2
6 5332 3006 000 [7'77vhk BRACKET S 1
7 K712 0110 025 |Fi'JLb BOLT IZ 2 [M10 % 25(7T)
8 5332 3007 000 |31k JOINT ey 1
9 4105 3013 000 |#'JLb BOLT WZE 2
10 A350 0106 002 |UFvh NUT IR RE 2
11 5332 3013 000 |¥¥7h SHAFT A 1
12 5332 3014 000 |37LY%7b SHAFT A 1
13 0740 0102 500 |CYvy’ RING CH 1 |s25
14 5332 3011 000 |tV PIN Gl 1
15 5332 3012 000 |##'—b SUPPORT S 1 ~NO.1850584 3 Hole
15 5332 3012 000 |##'—b SUPPORT S 1 D |NO.1850585~ 2 Hole
16 K110 0108 016 |Fi'JLb BOLT B 12 |M8 x 16(4T) ~NO.1850584
16 K110 0108 016 |Fi'ILb BOLT B 10 |M8 x 16(4T) D |NO.1850585~
17 5332 3008 000 |##"—b SUPPORT B 1
18 0350 0140 818 |PW WASHER B 4 |8x18x16 D |~NO0.1850584
19 5332 3009 000 |Ln— LEVER JEFF 1
20 5332 3015 000 |t PIN il 1
21 0742 0100 800 |EYvY" RING EFf 2 18
22 5332 3016 000 |avy-1 CONSOLE EgiE ) 1
CMX224 —31— 2011/February



	MENU BACK: 
	NEXT: 


